LONSEW,

PARTS LIST
N="YR b

146RB- + A-1
199RB- ~ A-1
199R - « A-1

IGGNSEW) CONSOLIDATED SEWING MACHINE CORP.
USA - JAPAN




INDEX

pages
* K EES 1-2
BODY & IT'S ACCESSORIES
¥R 3-6
SEWING MECHANISM
O e | - 7-8
PRESSER FOOT MECHANISM
O EERX D B 9-10
UPPER FEED MECHANISM
*OGEEVEE. T s 11-12
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM
¥ iR ehHE _ 13-14
' NEEDLE ROCK MECHANISM |
* AR 15-16
ACCESSORIES
OPTION PARTS
HE| v A SHiRE) X 7 ' HIEZXT 2 1 e
Model| Cam Needle vibrating worm wheel Needle vibrating worm gear Form
1A | 606a 601a 603a N \V\
24 | 606 601 603 VAN
3A | 606b 601a 603a /\\




103A 102A 103A 107 i




FEE S
BODY & IT'S ACCESSORIES

LT 146RB- 199RB- 199R- '
NO) paRT NO | xa-1 *A-1 -1 o PARTS NAME
1 1024 1 1 1 7 — b kA v— Top cover  *
2| 103A 2 2 2 LA ERAES -k Screw 3/16"(4.76)x32/18
3 105 2 2 2 iR 4 v Screw 9/64"(3.57)x40/10
4 107 2 2 2 | (X &4 v Screw 9/64"(3.57)x40/6.5
5 109 1 2 2 W (D) &hd v Screw 9/64"(3.57)x40/6.5
6 1124 1 1 i AR At Thread guide
7] 113 1 1 1 =7 H&M Three hole thread eyelet
8 14 1 1 1 =7 H&HEA v Screw 11/64"(4.37)%40/5.5
g 115 2 2 2 T—hgH (R Arm thread guide
10| 116 2 2 2 T—b&HE (LT &P v Screw 9/64"(3.57)%40/6
11 117 1 1 1 KE#H Tension post thread guide
12| 118 1 1 i KEHeg+ v Screw 9/64"(3.57)x40/6
13 119 1 1 1 AHTHS Tension post rocket
14 120 1 1 1 LHATHREET Y Screw 15/64"(5.95)x28/10
150 121 1 1 1 £TTH Tension post
16 122 1 1 1 ST A Y Screw 9/64"(3.57)x40/4
17 123 1 1 E3i VAR Take up spring
18] 123a 3 FELY VA Take up spring
19 124 2 2 2 £EHFm Tension disk
20 125 1 1 1 SRR mp = Tension release washer
21 126 1 1 AT A Tension spring
22| 126a 1 RIAT TR Tension spring
23 127 1 1 1 #BT+ Y b Tension nut
24 128 1 1 1 Mmy ¥y (GED Al Qil wick
25| 129 1 1 1 Wy ¥y (F§) 7=t Felt
26 130 1 1 i ME s () A Qil tank (Front) cover
27 131 2 2 2 mE Y () A Screw 9/64"(3.57)x40/6.5
28] 132 1 1 1 Wy >y () Oi} tank (Rear)
290 133 2 2 2 Wy >y () #A Y Screw 9/64"(3.57)x40/11
30 134 7 7 7 My > (k) B4 Oil wick
3 135 1 1 1 MWy ¥y () 7t Felt
32 136 1 1 1 Wy ¥y () A Oil tank (Rear) cover
33 137 2 2 2 |WF Ty (B A—EER Y |Screw 9/64"(3.5T)x40/6.5
34| 1384 1 1 1 KA A ¥ Tension releasing pin
35 140 2 2 2 MR 4 4 v Screw 11/64"(4.37)x40
36 141 1 1 1 YR Bed slide
37 142 i 1 1 WUR A Bed slide spring
38| 143 2 2 2 BYIRS AV Screw 3/32"(2.38)x56
30 144 1 1 1 b Nut7/32"(5.56)x32
40 145 1 1 1 F= Holder
41| 146 2 2 2 o Screw 3/16"(4.76)x28/12
42] 701 1 T—h b Arm bed
43 701a 1 F—h~NY b Arm bed
44§ 1701b 1 T—bNy b Arm bed
45| 702 1 it Face plate
46] 702a 1 1 il Face plate
47% 703 1 il (XD Arm side cover (Large)
48] 703a : 1 1 3R (O Arm side cover (Large)
49| 704 1 fiE T Arm side cover (Small)
501 704a 1 1 il ) Arm side cover (Small)
51| 705 1 i Needle plate
52| 705a 1 1 it 3 Needle plate
53 1 A N— Cover (For cam)
54 2 i v

Screw




N7

T06A
218 217 706Aa 221

283

783a
2831

281A

282

224
!
2234 T73A
231 2304 233 288

2324 . 287A \
~ 1 Y
I 1
i | i
| l |
! — 2434
1 1
226 | l
[} 1
b e 1
277
251
il r
|
i
| — 2544
1
1
]
1
L
2564
260A 259
|
BN 2620 261 |
f




KEHERS
SEWING MECHANISM

&S | 146RB- | 199RB- | 199R-

NO)ouRT No | wact | #Aer | wA-i i & PARTS NAME

1 201 1 1 U |G Needle bar firame

2 202 1 1 1 §tERibe ~ Hinge pin

3 203 1 1 1 [eteER b ~E 4 v Screw 11/64"(4.37)x40/6

4 2054 1 1 1 et Needle bar connecting stud bushing
5 2064 1 1 1 |8t = Needle bar connecting stud

6] 207a 1 1 1 etk = i Washer

7 2084 1 1 1 |EHE S = a4 v Screw 11/64"(4.37)x40

8 200 1 1 R 3 Screw 11/64"(4.37)x40/5.5

9| 2104 1 1 1 |¢tHEr 53 v ezt Needle bar connecting link

0] 21 I 1 1 (25 > 24 v Screw

11 216 1 1 I 3 O o Screw

12 217 1 1 LRI = Take-up lever link hinge pin

13} 218 1 1 1 | RFFE =k 4 v Screw 15/64"(5.95)x28/10

141 2204 1 1 iy 70 Take-up crank

15( 220Aa 1 etEEr 7 ¥ 7 Take-up crank

16| 221 3 3 3 |2 kA v (R Screw 1/4"(6.35)x40/6

17 223A 1 1 1 (R¥Er 7 ¥y Needle crank

18 224 1 1 1 |EEEs77 71049 (K Screw (Large)

191 226 1 L 1 (77 ¥ o> EAR Needle bar connecting link guide plate
20| 227 2 2 2 |7 7 vz o P RABIES Y |Screw 9/64"(3.57)x40/6.5
211  230A 1 i I |L#x s (&) Arm shaft bushing (Left)

221 231 1 1 1 |EflAs0 () b4y Screw 15/64"(5.95)x28/10

231 232A 1 1 1 | kdh» 57— Arm shaft collar
24( 233 2 2 2 tL#s 77—y Screw

25  236A 1 i 1 | kldses Arm shaft (Horizontal) lever gear
261 237 4 4 4 | LAfhgei E 4 Screw 1/4"(6.35)x40¢7

271 238 1 1 1 | E#hx s CHD Arm shaft bushing (Right)
28] 239 1 1 1 [l#hA e ) bd v Screw 15/64'(5.95)x28/10

29 240 1 1 1 NnLIH Hand weel
30| 241 2 2 2 |»nxzEips Screw 15/64"(5.95)x28/16

31 2424 1 1 1 nE IHEE G Y Positioning screw 11/32"(8.73)x28
32| 2434 1 1 1 | E#gdiy — & (4D Gear case complete
3371 2454 1 I ViR (D Upright shaft gear (Upper)

34| 2474 1 U 1 |sri Upright shaft
35| 2484 i 1 1 |ardh A v (kD Upright shaft bushing (Upper)
36 249 1 1 L lsrix s n () b4 Screw 15/64"(5.95)x28/10
37| 250A 1 1 1 [agh# 50 (F) Upright shaft bushing (Lower)
38| 251 1 1 1 {3rd A s (CFY k4 v Screw 15/64"(5.95)x28/10
391 2524 1 1 1 |rghdEd® (T Upright shaft gear (Lower)
40] 2547 1 1 1 [ TFlEY—*> (4D Upright shaft gear case complete
41} 2574 1 1 1 | T Hook drive shaft
42 258A 1 1 1 | THEE B Hook drive shaft gear (Right)

43| 259 4 4 4 |TifE (G) k4 v Screw 1/4"(6.35)x40/7
44| 2604 1 1 1 [Fé#hx» 20 G (8D Hook drive shaft bushing (Right) complete
45] 261 1 1 1 |F@EhAsn (£5) £+ 9 Screw 15/64"(5.95)x28/7
461 2624 1 1 1 |F#h» 55— Hook drive shaft collar

47! 263 Z 2 2 |T#i#7—1E4v Screw 15/64"(5.95)x28/4.5
481 264A 1 1 1 [Fdms 200 () (4D Hook drive shaft bushing (Left) complete
49| 265 1 1 1 [TFEhA s (Ey b4 v Screw 15/64"(5.95)x2817

50| 266A 1 1 1 | TEhdEE () Hook drive shaft gear (Left)
51 267 2 2 2 |TEE (A) b+ Screw 1/4"(6.35)x40/7

52 268 1 1 1 |EHhE= Hook shaft gear

53| 269 2 2 2 |EEhEaE 4 v Screw 11/64"(4,37)x40/6

54] 271 1 1 1 JERIEE sy — A k4 v Screw 9/64"(3.57)x40/6.5

551 273 1 1 1 |#EhA v () Hook shaft bushing (Front)
56 274 2 2 2 |EBEIA LN () E4 Y Screw 15/64"(5.95)x28/4.5

57 275 1 1 1 |EEhA F L B S5 — Hocek shaft bushing collar
58| 276 2 2 2 (BHAIraF— A Screw 11/64"(4.37)x40/3.8

-4-




T06A
218 217 706Aa 221 224

231 230A 233 288

2324 2874

260A 259

2574 2620 261




RETLE

SEWING MECHANISM
B &+3 [ 146RB- | 199RB- | 199R- " .
NO| bART MO | -1 *¥A-1 | *A-1 il PARTS NAME

59| 277 T I
60| 278 1 1
61f 2814 1 1
62| 282 1 !
63| 283 1
64| 283a 1
65| 283b

66| 286 2 2
67} 287A 1
68| 288 2
69| 70BA 1 1
70| 70642
71| 707 ! 1
72| 708 1 1
731 709 1 1
741 710 1 1
5 711 1 1
6| 712 i 1
77| 712
78] 713 1 i
9] 713
BO| 714 1 1
81| 7l4a
82| 715 i 1
83| 773 1 1

B — B e — -

[ T T gy Wi

E RIS
EillA y v (i) LA v
E=f1
WEIELE+ v
&t

$t

&

7Y YR —

r\‘a o A

v

Y ¥y REE (D
y vy RKFE D
i

HEAm -
SR =4 5 v
HigsH

i

%

E

e

Ky

HKV ry—2A
HE R
FlhiEE F — #
]

Hook shaft bushing (Rear)
Screw 15/64"(5.95)x28/7
Bobbin case position bracket
Screw 11/64"(4.37)x40/10
Needle (DPx17 18#)
Needle(DPx5 16#)
Needle(DPx5 14#)
Washer

Balance weight

Screw 15/64"(5.95)x28/10
Take up lever complete
Take up lever complete
Needle bar

Needle bar frame holder
Screw 9/64"(3.57)x40/6.5
Needle bar thread guide
Hook shaft

Hook

Hook

Bobbin

Bobbin

Bobbin case

Bobbin case

Hook shaft gear case

Arm shaft




306

386

—
——

\'.

!

382 381
387
t[ o) —— 722
721
121a
775 ==
715a

v

i
I
B

JERC



P 2 B
PRESSER FOOT MECHANISM
MEE S| 146RB- | 199RB- | 199R- .
NOLbaRT NO | #-1 -1 | #a-1 ¥ PARTS NAME
1 306 | 1 1 [P =3RF+ Screw )
2| 309 1 1 1 |@=pyay Screw 15/64"(5.95)x28/8
3 31t I 1 1 |3 =gtk 4 v Screw 15/64"(5.95)%28/7
4{ 378 1 1 1 |5lLiR Lifting lever link
5 379 1 1 1 ) E#ik & v Screw 3/16"(4.76)x32
6 380 1 1 1 |7 Presser bar lifting and releasing lever bracket
7 381 1 1 1 |2 i b v— Tension releasing lever
8| 382 1 1 I |%2 ALt —fd v |Screw 11/64"(4.37)x40/8
-9 386 1 1 I [T/ Spring
10 387 1 1 1 = Presser bar
1] 716A 1 Py 1 F Presser bar guide
12 717 2 Wy 1 Fg4 o Screw 9/64"(3.57)x40/8
13| 7184 1 R Presser bar holder
14| 718Aa 1 1 | Presser bar holder
15§ 719 1 s 4 v Screw
16 720 1 1 1 =t Presser bar lifter
17 721 1 ==p i ey Presser foot (Inside)
18] 721a 1 1 |¥& Presser foot
19| 722 1 1 1 (g v Screw 9/64"(3.57)x40/3
20 775 1 74 HE—H—F Finger guard
21| 775a 1 1 |74 v F—F—¥F Finger guard




T33A
1324 731A
730
129 /@n
128
721

166

765
768

769

m—=e @ and— 779

e



/‘_‘\.
L ERIE v Ha
UPPER FEED MECHANISM
BRAEY| 146RB- | 199RB- | 199R- -

NO| part w0 | #a-1 -1 | -1 R _ PARTS NAME

1 727 1 Shpp = G Waliking foot

2 728 1 b i I3 i Waiking foot screw 9/64"(3.57)x40/3

3 729 1 =it e 7 bFEA Y Screw 11/64"(4.37)x40/7

4 730 1 W= g 7 + B Feed arm

5 731A 1 =gt > + FEIF Y Screw 1/4"(6.35)x40

6 7324 1 Aie 2 # 4 Walking foot connecting link

7 7334 1 ey PB4 v Screw 15/64"(5.95)x28

8 734 1 ke B4 VES Washer

9 735 1 e rB: ST b Nut 15/64"(5.95)x28

10 736 1 YD = + &G 4 F1k 4 7| Screw 9/64°(3.57)x40/8

1t 737 1 MR = L 557 Guide

12 7384 1 AN Feed connecting lever

13} 739 1 AR Y ~ Hinged pin

14} 740 1 WENME Feed connecting slick block complete

151 741 1 MEXHET 7 b Nut 9/32"(7.14)>28

16 742 1 321 Tl E s Feed driving shaft crank

17] 743 1 Gl A Knock pin

18] T44A 1 4=t 5 Walking foot guide link

19 745 1 B FTEERES 4V Screw

200 746 1 - rTEEE Bell crank

21| 747 1 EFAH At v Screw

221 748 1 ETF A %4 Feed lifting rock shaft link
23 749 2 F—iH—F v Taper screw 9/32"(7.14)x28
24 750 2 fEFr<ax Bushing
25 751 2 F—r—G VS Washer

26| 752 2 IR SOR Nut 9/32"(7.14)x28

27 753 1 RF =T () Feed lifting rock shaft crank (Small)
28 755 1 BTy~ (K Feed lifting rock shaft crank (Big)
291 756 4 WFFA< () kv Screw 15/64"(5.95)x28/4.5
30 757 1 #bhav Feed connecting crank rod

31] 7584 1 EF A4 Peed lifting eccentric

32| 759 2 EF#H a4 v Screw 15/64"(5.95)x28/14

33 760 1 . i Feed driving shaft
341 761 1 =+ il Feed lifting rock shaft
35 763 1 g A £ Feed driving shaft bushing (Rear)
36 764 1 filig A 5 LA Screw 15/64"(5.95)x28/7 :
37 765 1 o g Feed driving shaft crank :
38| 766 2 F b A v Screw 11/64™(4.37)x40/12
391 767 1 Tt —E Taper screw
40f 768 1 PEABI T — — € ¥ F 7 b |Nut9/32°(7.14)x28 3
41| 769 1 w7 b Feed driving connecting link fi
42 770 1 WY P F—ri—t ¥ Taper screw :
4] m 1 BT Y b F—sf—E ¥+ 7 INut 9/32°(7.14)x28 :
4] 112 1 EX Y » k4 v Screw 15/64"(5.95)x28/8

-10-



- e

404

403

4014

-11-

125

725a

e oo

436

P e e A e oy

4354

437

fiipidn RS LRSS e |

o

e Pt



—

SEESE. RS 0 LS

STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

fRan &4+ | 146RB- | 199RB- | 199R-

NOV Rt NO | wa-1 | #a-1 | wa-1 b JARTS NAME

1 4014 1 i 1 | EFEE 0 b Feed lifting rock shaft

2 402 1 I 1 |7KT=3% Y dil Feed rock shaft

3 403 2 2 2 Yk vy — Screw 3/8"(9.53)x28

4 404 4 4 4 [FEVEiFvErsr—F b Nut 3/8"(9.53)x28

5 4054 1 1 1 |EFEVE Feed lifting rock shaft crank

6 406 1 1 1 |ETFigEv=2w Feed lifting rock shaft roller

7 407 1 1 1 EFTiE) s+ v Screw 11/64"(4,37)x40/12

8| 410 2 2 2 |EY B8E 4 v Screw 11/64"(4.37)x40/3.8

9 411 1 1 1 |[EVE Feed bar

10 412 1 1 1 |y Sk Feed bar shaft

11 413 1 1 1 JEVEHr 57— Feed bar shaft collar

12 414 1 1 1 EVEEIA 7 —1k4 v Screw

13] 416 2 2 2 [EdEgt v Screw

141 4177 1 1 1 | X8 7”¢p Feed forked connection

15} 4184 1 i 1 #2322}t Feed lifting rock shaft connecting rod

16| 4194 1 1 1 iy # 4 (8D Feed cam complete

17 4204 1 1 1 Y Hinge screw 9/32"(7.14)28

18 421 2 2 2 Fe—it—d gy} 7} Nut 9/32"(7.14)28

19 423 1 1 1 B YT aggd v Hinge screw 5/16"(7.94)x24

20 424 1 1 1 LY FIEY Knee lifter lifting lever pin

21 425 1 1 1 b EYFE Gy Screw 15/64"(5.95)x28/4.5

22 426 1 1 1 [FagFersriy Hinge screw

23 427 1 1 1 |7 =2#F Knee lifter lifting lever connecting rod joint

24 428 . 1 1 1 LY FYSIHEF Y b Nut 3/16"(4.76)x32

25 429 1 1 1 e+ EY518 Knee lifter lifting lever connecting rod

26| 4304 1 1 1 |e+¥tEyE Knee lifter bell crank complete

27 431 1 1 1 JesFtEyii Knee lifter bel! crank spring

28 432 2 2 2 b FY S Screw 11/64"(4.37)x40/12

29| 4354 1 1 1 [y AR Stitch length regulator complete

30] 436 1 1 1 v EHE L T —g) 5 % Spring

31 437 1 1 1 iXVEEE LY —1kF v (F) Screw (Lower) 9/64"(3.57)x40/6.5

32 438 1 1 I BV L —ik4 ¥ () Screw (Upper) 9/64"(3.57)x40/8

33| 4414 1 3 1| fHE Y NS Feed regulator (Forked)

34 4424 1 1 1 |Evy>rikdy Screw 15/64"(5.95)x28/10

35] 443A 1 1 1 i) HASSIES Y Screw 9/32"(7.14)x28

36|  444A 1 1 1 gy ¥ 72— Hinge stud

37 445 1 1 1 + v Screw 15/64"(5.95)x28/10

38{ 4464 1 1 i |Evy>7 Feed connecting link

39 4477 1 1 1 &Y Y > 7Eh(D Hinge stud

40 448 1 1 I {(HEWHE®RA > Feed regulating dial lock pin

41| 449 1 1 1 |BEo B A4 Spring

421 4504 1 1 1 [V v Feed regulating stud

43 451A 1 1 1 &Y HEIR Feed regulating dial

44 452 1 1 1 (&Y BE%s v Screw 3/16"(4.76)x28/8

45{ 4644 1 1 1 |Ev\ELY S — 1D Feed reverse lever complete

461 4534 1 1 1 [EvY ARGy v — Feed reverse lever

47 454 2 2 2 EUBELAA—A Y Screw 15/64"(5.95)x28/10

48| 455 2 2 2 pEVEAELV S v Screw 3/16"(4.76)x28/6.5

49| 4564 2 2 2 |BUREHLY RS Spring washer

50] 457A 1 1 1 |EvVeRdE vy T —1 Feed reverse lever shaft

51] 4584 1 1 1 |BUYREREA AN Bushing for stitch length regulator screw

52| 459 1 1 1 (BVAGF 270 pk4 v Screw 15/64"(5.95)x28/8

53}  480A 1 1 1 [EYRHRES Stitch length regulator complete
1541 481 2 2 2 |[RVHEHBREELES v Screw 15/64"(5.95)x28/7

55 462 2 2 2 |EVHEFvEery— Screw3/8"(9.53)x28

56 463A 1 1 1 : Screw 9/32"(7.14)x28

57| 723A 1 1 1 |e¥ kY (8 Knee lifter lifting lever complete

58 724 1 =V Feed dog

59| 724a 1 1 Vi Feed dog

60{ 725 1 KL Y B Feed rock shaft crank

61| 725 1 b |KFixy B Feed rock shaft crank

AD 796 | ] 3 e A ) WS 3 o5 L iins 111EAN A AN AT ™




-13-

355 354 353

o g e e




B A0

NEEDLE ROCK MECHANISM

[]

fGu#Ar| 146RB- 199RB- | 199R-
NO1 bart NO #A—1 *A~] *A-1 02 PARTS NAME
1 315 1 1 1 |=*¢ >~ Eccentric stud
2 316 1 1 1 {xxever )iy Screw 1/4"16.35)x40/7
3 318 1 1 1 |2 ~04 7 — (4 Collar (Rear)
4 319 2 2 2 |EHIEA 28y 5 — (i) 1k A Y |Screw 11/64"(4.37)x40/3.8
5 320 1 1 v ER A Sl 2 G Bushing (Rear)
6 321 1 1 1 RS &l A 2 0 (38 OGB4 ¥ |Screw 15/647(5.95)x2817
7 322 1 1 1 (8RS 22 7 — (DD Coltar (Front)
8 323 2 2 2 |EHES L8253 — (W) 1B+ ¥ |Screw
9| 328 1 1 L [SHRA A8l A 2 0 (DD Bushing (Front)
10 329 1 1 1 (#HE#» AdilkA £ (A1) 1B+ ¥ {Screw 15/64"(5.95)x28/7
i1 337 1 1 L e iR B 2 Zig-zag regulator
12] 338 1 1. Lo EHRdEE 4 v Screw 15/64"(5.95)x28/8
13| 339 i 1 1 |EHiRHmfsE Zig-zag regulator slide block
141 340 1 1 1 |HHRHEEHIST C >~ Stud
15] 341 1 1 1 |EE~gt 7 b Nut 9/32"(7.14)x28
16| 344 1 1 1 |sHRZ2 727 A0 Zig-zag regulator bushing
17f 345 1 1 1 [#E7 3 ¥ 7 Ay Mk 4 v Screw 15/64"(5.95)x28/7
18 346 1 1 1 |fHE? 7 >~ 2 Zig-zag regulator stud
19| 348 1 1 1 |eHRMEE Y = 3 k4 ¥ Screw 15/64"(5.95)x28/14
20 349 1 1 1 |y 1 XS Spring washer
21} 350 1 i 1 [PHHEE Y~ 3449 Screw 3/16"(4.76)x28/6.5
221 352 4 4 4 (HIREBERIE A ¥ Screw 9/64"(3.57)x40/7
23] 353 2 2 2 (g~ P ¥t~ Stopper 3/16"(4.76)x32
24| 354 1 1 1 (HRAP 7 =77 ¥ x— Washer
251 355 1 1 I Fy e = A Tl o s Nut 3/16"(4.76)x32
26| 358 1 1 1 |EH¥REh Needle vibrating shaft
27| 359 1 1 1 |$HRE &R Zig-zag indicator plate
28] 360 1 i 1 4 Spring
291 361 1 1 1 |&v Screw 9/64"(3.57)X 40/6.5
30 373 1 1 1 |FHEE Y < 3 Dial
3| 3714 1 1 1 |#HRgE Index finger
321 377 1 1 1 [EHREEE R A v Screw 11/64"(4.37)x40
33 601 1 1 1 |$HEENY 7 Needle vibrating worm wheel (2A)
34| e01a 1 1 1 |sHRENY 7 Needle vibrating worm wheel (1A 2A)
35 602 9 2 2 IHERIF Tk A v Screw 11/64"(4.37)x40/6
36| 603 1 1 1 |#iRE X7 Needle vibrating worm gear (2A)
37| 603a 1 1 1 |HEREX 7 Needle vibrating worm gear (1A. 3A)
381 604 2 2 2 HREXTIHA v Screw 15/64"(5.95)x28/4.5
39| 605 1 1 1 |§tfR? ~¥h Needle vibrating cam shaft
40 606 1 1 1 |EtR» & Cam {2A)
41| 606a 1 i 1 HE# 2 Cam (14)
421 606b 1 1 1 |gHRA & Cam (3A)
143] 807 2 2 2 |$HRA siEA v Screw 11/64"(4.37)x40/6
44| 608 1 1 1 [#tgEY 7 ¥ 7 Zig-zag regulator stud
45f 609 1 1 1 [$HRZ 7 > B2 5 0 Zig-zag regulator stud bushing
46| 610 1 1 1 ($t&2 7 2 A 7 b4 ¥ |Screw 15/64"(5.95)x28/8
471 811 1 i 1 | Rt & Needle vibrating cam roller arm
480 612 1 1 1 ({Efht &k 4+ v Screw 15/64"(5.95)x28/7
491 613 1 1 1 |E Needle vibrating cam roller
50| 614 1 1 I Needie vibrating cam roller stud
51| 615 1 1 1 (Egh+ ¥ b Nut 15/64"(5.95)x28
62| 616 1 1 b SRR Needle vibrating bell crank (Rear)
53| 617 2 2 2 |$HRFEEIEE A v Serew 15/64"(5.95)x28/7
541 618 1 1 1 etiRdh 4 7 — Coliar
55 619 1 1 1 {$HEflh» 75—k 4 Screw 1/4"(6.35)x40/4
56| 620 1 1 VO o = Forked lever
571 621 2 2 2 [sHERHEET =Nt 4 v Screw 15/64"(5.95)x28/7
58| 622 1 1 1 (§tiRY > 7 Connecting lnk
59| 623 2 2 2 |$tIRY B4 v Screw 3/16"(4.76)x32
60 624 1 1 1 [sHEHEES Needle bar vibrating bell crank (Front)
Bl| 625 1 i 1 (SHEHELG= o Porked lever driving stud
G2f 626 1 1 1 MRS TSI 4+ v Screw 15/64"(5.95)x28/7
63 827 1 1 b |stko > b Needle vibrating connection
64] 628 1 1 1 iy

Screw 9/64"(3.57) X40/14




-15-



£ 1% it

ACCESSORIES
HELEy ] 146RB- | 199RB- 199R- :
NO PART NO *A-1 *A-1 *A-1 A PARTS NAME
1 1 4 Ht b Needle DPx17 18#
2 la 4 et Needle DPx5 16#
3 lb 4 ek Needle DPx5 14#
4 2 2 2 Fe Bobbin (Large)
5 2a 2 e Bobbin (Smalil)
6 3 1 1 1 FHEXE 7P Bobbin winder complete
7 4 1 1 1 L F (33 Wrench (3mm)
8 5 1 1 1 MEL Oiler
9 6 1 1 1 Faa5— (k) Screw driver {Large)
10 7 i 1 1 F748— () Screw driver (Middle)
11 8 1 1 | F 74— (/) Screw driver (Small)
12 9 1 1 1 RIAIGE7 Thread stand assy
13 i0 4 4 4 £ Nail
14 11 4 4 4 Bt = & Vibration preventing rubber
15 12 2 2 2 FArL T b Table hinge with rubber cushion
16 13 1 1 1 AT Spanner
17 14 1 1 1 N — (5D Belt cover complete
18 14-1 1 1 1 NN b A t—] Belt cover }
19 14-2 2 2 2 N Screw 15/64" (5. 95) X 28/8
200 14-3 1 1 1 N b H =2 (HD Belt cover 2 complete
21 14-4 1 1 1 £ Screw H4X12.5
221 14-5 1 1 1 MLk A —3 Belt cover 3
23 14-6 2 2 2 A AV Screw 4.5x20
24 14-7 2 2 2 IS X g ‘Washer
25 15 4 4 4 F) Nail
26 16 1 1 1 i A Oit tank complete
27 17 1 1 1 eH Y b Knee lifter assy
28 18 1 1 1 B =y i— Vinyl cover

-16-



